
Parts Breakdown 2708

Page 1 of 4 8/18/2010



Parts Breakdown 2708

Page 2 of 4 8/18/2010



Parts Breakdown 2708

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 652012-5 P.H. SCREW M4X8, 2020  1
 2 911290-9 P.H. SCREW M5X65, GA7911  2
 3 211068-3 B. BEARING 6200LB, 6820V  1
 4 157243-6 MOTOR HOUSING, 2708  1
 5 341887-4 POINTER (B), 2708  1
 6 911263-2 P.H. SCREW M5X40, 2711  4
 7 643650-4 BRUSH HOLDER CAP, 5007MG  2
 8 181047-4 CARBON BRUSH SET 154,5402A  1
 8 194986-9 CARBON BRUSH SET CB-154, UC3530A  1
 10   681623-9   INS. WASHER, LS1020  1
 11 524696-8 FIELD, 2708  1
 12 321478-7 SCREW BAR M12, 2708  1
 13 411448-5 BAFFLE PLATE, 2708  1
 14 951157-9 SPRING PIN 5-16, 2708  1
 15 514550-4 ARMATURE, 2708  1
 16 271254-8 KNOB 45, 2708  1
 17 241515-0 FAN 92, 2414NB  1
 18 213202-1 DUST SEAL 15, 5402A  1
 19 211206-7 B. BEARING 6202LLB, NHP1310  1
 20 315431-3 GEAR HOUSING, 2708  1
 21 911241-2 P.H. SCREW M5X25, 9005B  4
 22 922316-2 HEX BOLT M6X14, HR3851  2
 23 341927-8 PRESSURE PLATE, 2708  1
 24 341928-6 ADJUST WASHER, 2708  4
 25 168192-2 N/A  1
 26 254013-5 WOODRUFF KEY 5, 2708  1
 27 931502-4 HEX NUT M10, 2711  1
 28 253024-7 F. WASHER 10, LS0714  1
 28 257008-7 RING 10, 2708  1
 29   942251-8   SPRING WASHER 10, 2711  1
 31 912312-8 C.S.H. SCREW M6X12, 2708 T2  1
 31 922243-3 H. S. H. BOLT M5X25,2702  1
 32   154686-3   LEVER 90 CPL., 2708  1
 32   272224-0   LEVER 95, 2708 T2  1
 33 265920-7 SET BOLT M10X18, 2708 T2  1
 33 266372-5 SET BOLT M10X8, 2708  1
 34   168098-4   FRAME, 2708  1
 35 341870-1 LINK, 2708  1
 36 231758-2 TEN. SPRING 13, 2708  1
 37 253813-0 F. WASHER 12, 2708  1
 38 265279-2 HEX BOLT M10, 2708  1
 39 221731-0 H. GEAR, 2708  1
 40 961060-6 RETAINING RING S-20, 2708  1
 41 212066-0 N. BEARING, 2708  1
 43 263015-0 NYLON PIN 10, 2711  1
 44 321741-8 FEED NUT, 2711  1
 45 951157-9 SPRING PIN 5-16, 2708  1
 46 257588-3 SLEEVE 9, 2708  1
 47 253733-8 F. WASHER 9, HR2432  1
 49 253847-3 F. WASHER 40, 2708  1
 50 211306-3 B. BEARING 6204LLB, 2711  1
 51 321568-6 SPINDLE, 2708  1
 52 257626-1 N/A  1
 53 256165-8 PIN 8, HM0810B  1
 54 311574-9 GEAR HOUSING COVER, 2708  1
 55 341886-6 POINTER (A), 2708  1
 56 911204-8 P.H. SCREW M5X8, 2711  2
 57 164622-1 LOWER BLADE COVER, 2708  1
 58 224119-3 INNER FLANGE, 2708  1
 59 224201-8 OUTER FLANGE 55, 2708  1
 60 931602-0 HEX NUT M12, 2708  1
 61 911312-5 P.H. SCREW M6X12, LS1440  2
 63 342788-9 CENTER COVER, 2708  1
 64 155864-8 N/A  1

Page 3 of 4 8/18/2010



Parts Breakdown 2708

 65 911316-7 P.H. SCREW M6X14, 2708  2
 66 911316-7 P.H. SCREW M6X14, 2708  4
 67 155622-2 FRONT PLATE, 2708  1
 68 664973-7 SWITCH CORD, 2708  1
 69 265391-8 HEX BOLT M6X16, 2708, T2  4
 70 931302-2 HEX NUT M6, HR2400  2
 71 286202-4 CAP 20, 2708  4
 72 911344-2 P.H. SCREW M6X25, 2711  6
 73 134737-8 BASE ASS'Y, 2708-T2  1
 74 687002-9 STRAIN RELIEF, 9217SPC  1
 74 687052-4 STRAIN RELIEF, HM1500B  1
 75   265995-6   TAPPING SCREW 4X18, 4323K  2
 75   911148-2   P.H. SCREW M4X25, 5057KB  2
 76 651876-4 SWITCH, 2708 (TYPE 2)  1
 77 682505-8 CORD GUARD, 2711  1
 78 664723-0 CORD (3X16X8 SJ), 2012  1
 79 411447-7 LOCK-OFF BUTTON, 2708  1
 81 342789-7 STOPPER PLATE, 2711  2
 82 922307-3 H.S.H. BOLT M6X10, 2711  2
 83 854783-2 NAME PLATE, 2708  1
 85 911063-0 P.H. SCREW M3X35, 2711  2
 88 941151-9 F. WASHER 6, 5007NB  2
 89 312749-3 HOUSING W/O BEARING, 2708  1
 90 911221-8 P.H. SCREW M5X16, JR3000V  2
 91 231378-2 COMP. SPRING 24, 2708  1
 92 342797-8 RETAINER, 2708  2
 93 911252-7 P.H. SCREW M5X30, 2711  2
 94 267015-2 F. WASHER 9, 2711  1
 400 271401-1 KNOB 32, 2708  1
 401 253047-5 F. WASHER 6, 2708  1
 402 315130-7 N/A  1
 407 265809-9 C.S.N. BOLT M8X500, 2708  1
 408 315432-1 RULE HOLDER, 2708W  1
 408 316665-1 RULE HOLDER, 2708  1
 410   341888-2   RULE UNDER PLATE, 2708  1
 411 265391-8 HEX BOLT M6X16, 2708, T2  2
 412 164620-5 RULER (RIP FENCE ASSY), 2708  1
 413 265391-8 HEX BOLT M6X16, 2708, T2  2
 414 911214-5 P.H. SCREW M5X12, 2708  1
 415 816099-3 INDICATION PLATE, 2708  1
 416 273465-1 GRIP 28, 2708  1
 424 783203-8 HEX WRENCH 5, 2708  1
 425 411447-7 LOCK-OFF BUTTON, 2708  2
 426 342690-6 SPACER, 2708  3
 907 911133-5 P.H. SCREW M4X18, N9501B  2
 908 931102-0 HEX NUT M4, 2711  2
 909 911131-9 P.H. SCREW M4X18, HR3851  2
 910 931102-0 HEX NUT M4, 2711  2
 911 687043-5 STRAIN RELIEF, 2711  2
 912 687600-9 STRAIN RELIEF, 2711  2

Page 4 of 4 8/18/2010


